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1. VERIFICATION OF CONFORMITY

Applicant Smartech,C.A..

Manongo Avenue with Palma Real Street,C.C. Via Veneto,Milan Level,M32

Address :
Local,Manongo Valencia Venezuela

Manufacturer United Creation Technology Corp.,Ltd

Room 201, Block A, Science and technology buliding phase-2,

AEliEes Nanhai Road 1057, Shekou, Nanshan district, Shenzh
Factory Shenzhen Liangyan Technology co., Ltd.

Address 256 xintian avenue, fuhai street, baoan district, shenzhen
Product Designation Smart Phone

Brand Name Win

Test Model N4+

Date of test Mar. 04, 2020~Apr. 29, 2020

Deviation None

Condition of Test Sample|Normal

Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance(Shenzhen) Co., Ltd. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described
in this report is in compliance with requirement of FCC Part 15 Rules requirement.

The test results of this report relate only to the tested sample identified in this report.

S
Prepared By MV{L‘ ‘QW‘/?/

Donjon Huang
(Project Engineer)

Reviewed By Muﬁ %"j/

Apr. 29, 2020

Max Zhang
( Reviewer ) Apr. 29, 2020
- .
Approved By P'""b [ 2
Forrest Lei Apr. 29, 2020

(Authorized Officer)
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “Smart Phone ”. It is designed by way of utilizing the DSSS and OFDM technology to
achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency 2.412 GHz~2.462GHz

IEEE 802.11b: 13.53dBm, IEEE 802.11g: 10.80dBm;
Output Power

IEEE 802.11n(20): 9.74dBm, IEEE 802.11n(40): 9.45dBm
Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/QPSK/16-QAM/64-QAM)
Number of channels 11 Channels (IEEE802.11b/g/n20)& 7 Channels (IEEE802.11n40)
Hardware Version JY8121_MB_V1
Software Version Win_N4plus_V01_20200423 user
Antenna Designation PIFA Antenna(Comply with requirements of the FCC part 15.203)
Antenna Gain 0dBi
Power Supply DC 3.7V by Built-in Li-ion Battery

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2400~2483.5MHZ 2437 MHZ

2442 MHZ

2447 MHZ

O 0N |[W[IN|F

2452 MHZ

[EEN
o

2457 MHZ

11 2462 MHZ

Note: For 20MHZ bandwidth system use Channel 1 to Channel 11
For 802.11n 40MHZ bandwidth system use Channel 3 to Channel 9.
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MES Nss | Modulation R NBPSC NCBPS NDBPS rate(Mbps)
Index 800nsGl
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 13.5
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 121.5
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2ATS6N4PLUS filing to comply with the FCC Part 15

requirements.
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2.5. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.247 rules KDB
558074 D01 DTS Meas Guidance v05.

2.6. SPECIAL ACCESSORIES
Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY
Measurement
Uest Uncertainty NelEse
Transmitter power conducted +0.57 dB (1)
Transmitter power Radiated +2.20 dB (@8]
Conducted spurious emission 9KHz-40 GHz +2.20 dB (1)
Occupied Bandwidth +0.01ppm (1)
Radiated Emission 30~1000MHz +4.10dB Q)
Radiated Emission Above 1GHz +4.32dB (1)
Conducted Disturbance0.15~30MHz +3.20dB (@8]

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.
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4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:
Transmit by 802.11b with Date rate (1/2/5.5/11)
Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)
Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency
Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.
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5 SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure:

EUT Accessory

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark
1 Smart Phone N4+ FCC ID: 2ATS6N4PLUS EUT
2 Adapter N4+ DC 5.0V 0.5A AE
3 Battery N4+ DC 3.7V 1400mAh AE
4 USB Cable N/A N/A AE
5 Earphone N/A N/A AE

Note: All the accessories have been used during the test in conduction emission test.

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.247 Output Power Compliant
§15.247 6 dB Bandwidth Compliant
§15.247 Conducted Spurious Emission Compliant
§15.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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Test Site

Attestation of Global Compliance (Shenzhen) Co., Ltd

Location

1-2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping
Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong,China

Designation Number CN1259

FCC Test Firm Registration

Number 975832
A2LA Cert. No. 5054.02
Description Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

TEST EQUIPMENT O

F CONDUCTED EMISSION TEST

Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 12, 2019 Jun. 11, 2020
LISN R&S ESH2-Z5 100086 Aug. 26, 2019 | Aug. 25, 2020
ES-K1
Test software R&S (Ver V1.71) N/A N/A N/A
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 12,2019 | Jun. 11, 2020
S Aglient N9O10A MY53470504 | Dec. 18, 2019 | Dec. 17, 2020
Analyzer
2.4GHz Fliter Micro-tronics 087 N/A Jun. 12,2019 | Jun. 11, 2020
Attenuator Weinachel Corp 58-30-33 N/A Jun. 12,2019 | Jun. 11, 2020
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep. 21, 2017 | Sep. 20, 2020
Active loop
antenna ZHINAN ZN30900C 18051 Jun. 14,2018 | Jun. 13, 2020
(9K-30MHz)
Double-Ridged | 1| INDGREN 3117 00034609 | May. 17,2019 | May. 16, 2021
Waveguide Horn
Brocpifg ETS LINDGREN 3117PA 00225134 | Oct. 15,2019 | Oct. 14, 2020
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Jan. 09, 2019 | Jan. 08, 2021
Test software Tonscend JS32-RE N/A N/A N/A

Attestation\d
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6. OUTPUT POWER
6.1. MEASUREMENT PROCEDURE
For max average conducted output power test:
1. Connect EUT RF output port to power probe through an RF attenuator.
2. Connect the power probe to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

6.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

AVERAGE POWER SETUP

EUT Attenuator Power Sensor PC
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TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2.412 12.56 30 Pass
2.437 13.50 30 Pass
2.462 13.53 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2.412 10.15 30 Pass
2.437 10.79 30 Pass
2.462 10.80 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2.412 9.30 30 Pass
2.437 9.27 30 Pass
2.462 9.74 30 Pass
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Ve e pass or Fal
2.422 9.18 30 Pass
2.437 9.45 30 Pass
2.452 9.22 30 Pass

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

y pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestation\d




®
A\GC Report No.:AGC00677200302FE04

Page 16 of 66

7.6dB BANDWIDTH
7.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
BIEE:
[1 O ©
T

RF Cabhle

EUT
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7.3. LIMITS AND MEASUREMENT RESULTS

Mode Channel 6dB Bandwidth [MHZ] Verdict
LCH 9.084 PASS

11b MCH 9.554 PASS
HCH 9.072 PASS

LCH 15.12 PASS

119 MCH 15.12 PASS
HCH 15.44 PASS

LCH 15.45 PASS

11nHT20 MCH 15.13 PASS
HCH 15.14 PASS

LCH 35.16 PASS

11nHT40 MCH 35.17 PASS
HCH 35.16 PASS
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9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.
Owing to satisfy the requirements of the number of measurement points, we set the RBW=1MHz,
VBW >RBW, scan up through 10th harmonic, and consider the tested results as the worst case, if the
tested results conform to the requirement, we can deem that the real tested results(set the
RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.
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9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test Data Criteria

In any 100 KHz Bandwidth Outside the

frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest Refer Test Graph PASS
level of the desired power.

In addition, radiation emissions which fall in the
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in§15.209(a))

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
| Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
y pliance i Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestation\d




®
AGC Report No.:AGC00677200302FE04
Page 23 of 66

Test Graph

11B-LCH 11B-LCH

Mg Ty Log-Per Mg Tyoe: Log-Per
Trig #ome Wt fvgnkd > TENH0 Trig Fowe s fvgnkd > TENH0
Alier. 30 48 Alier. 30 48

Ret 20.00 dBm Ref 2000 ¢Bim

A
pAS A

R e e and

i
Slat 237008 CGH Stop 242200 &2

Ras B 100 kHx SVEW 300 kM Swewp 5000 s 0800 pix

24130026 Ura 15% abn
2400 000 9 Gz 40470 B

St 30 MMz Btop 7.970 GHz
wRes DW 190 MMz AVIBW J00 WMz Sweep 224.0 ms (D0009 pis)

11B-LCH 11B-MCH

- (g —————

(S e————
.nullu 1 4. 823702008764 Goke g Tyow: Log Per 315164172138 ¢ g Type: Log-Per

Trig #ome s fghnat W10 fvginad > TEND
Adder. 30 44

Arier 30 4%

Aet 20.00 dBm

Ret 20.00 dBm

St 30 M2 Stop 7,970 Gl
ARes DW 190 KMz SVBW J00 WMz Sweep 224,0 ms (00

St 240 GHz Stop 75.80 Gals
*Res BV 190 KMz SVBW I00 WMz Fwrep 2152 5 (HD00D iy

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Bngpliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

(o]

A
Attestatio\r‘\\ Global
_ 7z




Report No.:AGC00677200302FE04

Page 24 of 66

11B-MCH

11B-MCH

Aoy Type: Log-Per
Aginad > RN

Markor 1 2.4210901353530M4 Gote

Ref 2000 ¢Bim

e e e

Slat 237008 CHa
Res B 100 kHx SVESW 300 kM
38723 s
411 S

LA 91 3 GHa
2400 000 9 GHz

Slop 242200 G2
Swewp 6.000 s (0800 pix

Marker 1 4. 8740814356018

Ret 20.00 dBm

St 240 GHe

ARes W 190 kM2 AVEW J00 WMz

Ang Tyow: Log-Per
Avghnal 4180

Blop 75,80 Gz
Sweep 2952 5 0000 pie)

11B-HCH

11B-HCH

(e ———

Aog Type: Log-Pr

M.u- o 1 2076308213274 Goke
- fvginkd > L0

Aet 20.00 dBm

Slart 30 M2

ARes DW 190 MMz AVIIW 00 WMz

Btop 7.970 GHz
Sweep 224.0 ms (0009 pis)

Ref 2000 ¢Bim

1237008 CHa
SVEW 300 kMe

&5.543 oker
43111 S|

LAGZ 051 8 UHa
2400 000 9 Gz

o Tyoe: Log-Per
il > TEV0

Slop 242200 G2
Swewp 6000 s (10800 pix

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel:

+86-755 2523 4088

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




AGC

Report No.:AGC00677200302FE04
Page 25 of 66

11B-HCH

11G-LCH

RAet 20,00 dBm

Slwrt 240 GHe = Stop 75,00 Gals
wRes BW 190 KMz SVBW 00 WMz Fweep 2152 5 (000D pis:

g Type: Log-Per
Avgind > TENB

Rt 20,00 dBm

AVIIW 00 WMz

11G-LCH

11G-LCH

[Te—————

Markor 12 8132080042701 ~og Type: Log-Per
Avghnad > TEND0

Ref 2000 ¢Bim

1237008 CHa Stop 242200 G2
W 100 kHx SVESW 300 kM Swewp 6000 ms 0000 pix

2413251 3 Una AAM gEee
2400 000 9 Gz 4215 Ber.

Fe—————

Markor 1 23.62704BB64967 Gy
-~

Ret 20.00 dBm

St 240 GHz Btop 79,80 G
*Res DW 190 ANz SVBW J00 WMz Sweep 2152 5 (J00D iy

Attestation.of Global G,/h’wpliance

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

E-mail:agc@agc-cert.com Service Hotline:400 0892118

72 | Tel: +86-7552523 4088




Report No.:AGC00677200302FE04
Page 26 of 66

11G-MCH

11G-MCH

[Te————

“nl!u 1 2, 35607 3565788 Gt

Ret 20.00 dBm

Slart 30 M2
ARes DW 190 kM2

g Tyoe: Lag-Per
Aginad > RN

FVIW 09 WMz Sweep 2

24,0 ms (I000D pis

[ Yoy we——————y Y

Marker 1 2,422000000000 Giie

Ref 2000 ¢Bim

| |
M1 237008 GHa

Ras B 100 kHx

Btop 7.970 Gz

Ao Type: Log-Per
fovginad > TEND

Slop 242200 G2
SVEW 303 k¢ Swewp 6.000 ms (0800 pix|
&) 401 gee
51511 B

11G-MCH

11G-HCH

er————E

Marker 1 243900721 52100 Giz

Ret 20,00 dBm

St 240 GHe
*Res DW 190 kM2

Ao Tyow: Log P
Avgnad 1180

AVEW J00 WMz

Sweep 2952 5 000D piy]

[ Yoy we————eey

Marker 1 2, 368430047988 Gree

Ret 20,00 dBm

Slart 30 M2
ARes DW 190 kM2

Btop 75,50 Gz

Ao Type: Log-Per
fovginad > TEND

|
|

Btop 7.970 Gz
Sweep 724.0 ms (8009 pis

AVEW J00 WMz

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

Il
|
)

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




Report No.:AGC00677200302FE04

Page 27 of 66

11G-HCH

11G-HCH

Aoy Type: Log-Per
Aginad > RN

Markor 1 2.802045201507 Gtz

Ref 2000 ¢Bim

Slat 237008 CHa
Res B 100 kHx

S4.702 dee
43511 B

Slop 242200 G2
Swewp 6.000 s (0800 pix

Markor 1 24, 260185556317 Gz

Ret 20.00 dBm

St 240 GHe

ARes W 190 kM2 AVEW J00 WMz

Ang Tyow: Log-Per
Avginsd TR0

Blop 75,80 Gz
Sweep 2952 5 0000 pie)

11nHT20-LCH

11nHT20-LCH

o Tyoe: Log-Per
Trig $ome Wt )

Arier 30 4%

Ret 20.00 dBm

Sweep 24,0 ms (0009 pis)

0 GHe

(g —————

M.u- o 1 2413242008007

Trig Fom
Ao 30 4%

Ref 2000 ¢Bim

SVEW 300 kMe

24132609 UK
2400 000 3 Gz

5.7 e
M 75 B

o Tyoe: Log-Per
L)

Stop 242200 G2 |
Swewp 6.000 s (10800 pix

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel:

+86-755 2523 4088

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




Report No.:AGC00677200302FE04
Page 28 of 66

Marker 1 24.307 28R250609 Gz

11nHT20-LCH

11nHT20-MCH

[Te————

g Tyow: Log-Per
Akt B8

Ret 20.00 dBm

Slwt 240 GHz
ARes BW 190 kM2

AVBW J00 WMz

Sweep 2952 5 000D piy]

[ Yoy we——————y Y

Markor 1 2, 365700856895 Gree

Ao Type: Log-Per
fovginad > TEND

Ret 20.00 dBm

Stop 73,50 G2 Slart 30 M2

ARes DW 190 kM2

Btop 7.970 Gz

AVEW J00 WMz Sweep 224.0 ms (0009 pis

{

11nHT20-MCH

11nHT20-MCH

e————E

$HSETERSS0 Gt
P b

g Tyoe: Log-Per
fovginad > TEND

Trig owe W

¥ Alders 30 48

Ref 2000 ¢Bim

“

]
A e e i e b SISO

Stat 237008 GHa

Ras B 100 kHx SVISW 300 kM

4 UMa

ALAN oer

2 Gz AT.75 |em

Swewp 6.000 s (10800 pix

[ Yoy we————eey

g Tyom: Log-Per
Trig oue Wt fvginad T80
Aldee. 204N

Ret 20,00 dBm

Stop 242200 Gz g

St 240 GHe
ARes BW 190 kM2

Blop 75,80 Gz

AVEW J00 WMz Sweep 2952 5 0000 pie

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

B
|
- |




Report No.:AGC00677200302FE04
Page 29 of 66

11nHT20-HCH

11nHT20-HCH

[Te—————

Marker 1 2, 3664BUBHZEDS Grie

Ret 20.00 dBm

Slart 30 M2
ARes DW 190 kM2

g Tyoe: Lag-Per
Aginad > RN

Btop 7.970 Gz
AVBW J00 WMz Sweep 224.0 ms 0009 pis

[ Yoy we——————y Y

Marker 12,8907 38157939 Grte

Ao Type: Log-Per
Trig ome W fovginad > TEND -
Anier. 30 44

Ref 2000 ¢Bim

e A b

{
Stop 242200 Gz |

Swewp 6.000 s (0800 pix;

Slat 237008 GHa
Ras B 100 kHx SVIESW 300 kM
4775 oEee
4121 B

11nHTN40-LCH

er————E

Marker 1235700051

Ret 20,00 dBm

St 240 GHe
*Res DW 190 kM2

Ao Tyow: Log P
Avgied B180

Btop 75,50 Gz

AVEW J00 WMz Sweep 2952 5 0000 piy)

(T ————y -

Ao Type: Log-Per
Trig owe W fovginad > TEND
Anier. 30 44

Marker 1 2, 356115537185 Goie

Ret 20,00 dBm

Btop 7.970 Gz
Sweep 724.0 ms (8009 pis

Slart 30 M2
ARes DW 190 MMz AVEW J00 WMz

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

E-mail:agc@agc-cert.com Service Hotline:400 0892118

Il
|
)




®
AGC Report No.:AGC00677200302FE04

Page 30 of 66

11nHT40-LCH 11nHTN40-LCH

Markor 1 2424501016701 Goie A9g Type: Log-Per Markor 1 2 807252875008 g Tyow: Log Per
Avghnad > TEND0 Avglinal W10

Ref 2000 ¢Bm ¢ | At 20,00 dBM

24

¥

VAV

I priale VY

{
St 237008 CHY Stop 244200 G2

Res B 100 kHx SVESW 300 kM Swewp L0000 ms (30000 pix

Slwt 240 GHe Blop 75,80 Gz
*Res DW 190 ANz SVBW I00 WMz Sweep 2152 5 (H00D iy

11nHT40-MCH 11nHT40-MCH

Markor 1 2 368040034088 Gre ~og Type: Lag-Per g Tyoe: Log- P
Avginad > TR Triig $oee W Aginad > TRND0
Alder. 30 48

At 20,00 dBm 45 v Ref 2000 ¢Bim

S
AN PN

N A

P
w

Slat 237008 CH
* B 100 kHx SVIESW 300 kM

2438 N 3 GHa
2400 000 9 Gz

Slart 30 M2 Btop 2.970 G
*Res DW 190 ANz VB I00 WMz Sweep 2240 ms (H6009 pis:

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




Report No.:AGC00677200302FE04
Page 31 of 66

11nHT40-MCH

11nHT40-HCH

[e————

Marker 1 2.4857517250!

Trig ome W
Anier. 30 44

Ret 20.00 dBm

Slwt 240 GHz
*Res DW 190 ANz PUBW I00 WMz

g Tyom: Log-Per
Akl TR0

Btop 75,80 Gz
Fweep 2952 5 (I000D pis

e—————

Marker 1 2 3568055635185 Gtz 9g Type: Log-Per
Avginad > TR

Ret 20.00 dBm

St 30 M2 Btop 2,970 G
*Res DW 190 MMz AVEW J00 WMz Sweep 224.0 ms (0009 pis

11nHT40-HCH

Markor 1 2. 8360054353114 Gtz
S Trig $ome Wt
¥ awe 1.0 Alders 30 48

Ref 2000 ¢Bim

g Type: Log-Per
Aginad > TR

Slop 244200 G2
Swewp £.000 ms (J0B00 pix

a2

(T ———y -
‘Mul-u 1 2484250575019 (ke g Tyow: Log Pr -
— Avginsl 180 - L
Lo 1. — |
- |

Ret 20,00 dBm

Slart 240 GHz Btop 75,80 Gl
*Res DWW 190 WMz PUBW I00 WMz Sweep 2152 5 (J00D iy

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

E-mail:agc@agc-cert.com Service Hotline:400 0892118




®
A\GC Report No.:AGC00677200302FE04

Page 32 of 66

10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
(). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 11.10 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.
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Mode Channel PSD [dBm/20kHz] Limit[dBm/3kHz] Verdict
LCH -0.640 8 PASS

11b MCH -0.768 8 PASS
HCH -2.220 8 PASS

LCH -6.507 8 PASS

11g MCH -4.978 8 PASS
HCH -6.504 8 PASS

LCH -7.974 8 PASS

11nHT20 MCH -6.758 8 PASS
HCH -5.634 8 PASS

LCH -7.876 8 PASS

11nHT40 MCH -7.202 8 PASS
HCH -7.065 8 PASS
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11. RADIATED EMISSION
11.1. MEASUREMENT PROCEDURE

1. The EUT was placed on the top of the turntable 0.8 or 1.5 meter above ground. The phase center of the
receiving antenna mounted on the top of a height-variable antenna tower was placed 3 meters far away
from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable was
rotated (from O degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

6. For emissions above 1GHz, use 1MHz VBW and RBW for peak reading. Then 1MHz RBW and 10Hz
VBW for average reading in spectrum analyzer. Place the measurement antenna away from each area of
the EUT determined to be a source of emissions at the specified measurement distance, while keeping
the measurement antenna aimed at the source of emissions at each frequency of significant emissions,
with polarization oriented for maximum response. The measurement antenna may have to be higher or
lower than the EUT, depending on the radiation pattern of the emission and staying aimed at the emission
source for receiving the maximum signal. The final measurement antenna elevation shall be that which
maximizes the emissions. The measurement antenna elevation for maximum emissions shall be restricted
to a range of heights of from 1 m to 4 m above the ground or reference ground plane.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases where the
pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its maximum values.

8.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the

recorded data should be QP measured by receiver. High - Low scan is not required in this case.
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11.2. TEST SETUP
Radiated Emission Test-Setup Frequency Below 30MHz

3m

W W “- -_-:"*
:u. Ats

Spectrum Analyzer / Receiver

System Simulator

RADIATED EMISSION TEST SETUP 30MHz-1000MHz

RX Antenna

Ant. feed
point

3m —b.

T

1]
Metal Full Soldered Ground Plane

\-E

System Simulator

Spectrum Analyzer / Receiver

RADIATED EMISSION TEST SETUP ABOVE 1000MHz

3m

Metal Full Soldered Ground Plane

/R ~
System Simulator
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11.3. LIMITS AND MEASUREMENT RESULT
15.209(a) Limit in the below table has to be followed

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note: All modes were tested For restricted band radiated emission,
the test records reported below are the worst result compared to other modes.
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11.4. TEST RESULT

RADIATED EMISSION BELOW 30MHZ
No emission found between lowest internal used/generated frequencies to 30MHz.

RADIATED EMISSION BELOW 1GHZ
RADIATED EMISSION TEST- (30MHZ-1GHZ) -HORIZONTAL

120 FCC PARTC 15 247
110

100

- 1) ITCR MR TTASY M T YO S 1 Y PO W 7 VU R T B0 R {10 DBy S BV R 0 i T P B ! TR S U SO S T

LeveldBuVim|
3

30M 1000 16
— QP Limrt — Horizonial PK Frequency[Hz)]

® 0P Detecior

36.7900 28.27 14.16 40.00 11.73 100 10 Horizontal
62.9800 25.95 13.42 40.00 14.05 100 210 Horizontal
164.8300 25.14 14.45 43.50 18.36 200 217 Horizontal
227.8800 25.17 13.87 46.00 20.83 100 304 Horizontal
355.9200 29.84 18.05 46.00 16.16 100 285 Horizontal
672.1400 31.69 25.51 46.00 14.31 100 63 Horizontal

OB WIN|F

RESULT: PASS
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RADIATED EMISSION TEST- (30MHZ-1GHZ) -VERTICAL
120 FCC PARTC 15 247

110
100

- 1) ITCR MR TTASY M T YO S 1 Y PO W 7 VU R T B0 R {10 DBy S BV R 0 i T P B ! TR S U SO S T

LeveldBuVim|
3

30M 1008 16
— P Liru — Vertical PK Frequency[Hz]

® 0P Detecior

1 35.8200 32.48 13.93 40.00 7.52 100 182 Vertical
2 48.4300 33.15 14.71 40.00 6.85 100 209 Vertical
3 106.6300 28.15 12.07 43.50 15.35 100 306 Vertical
4 176.4700 30.32 13.34 43.50 13.18 100 359 Vertical
5 347.1900 27.67 17.75 46.00 18.33 100 139 Vertical
6 728.4000 33.16 26.67 46.00 12.84 100 257 Vertical

RESULT: PASS
Note: 1. Factor=Antenna Factor + Cable loss, Margin= Result -Limit.

2. The “Factor” value can be calculated automatically by software of measurement system.

3. All test modes had been pre-tested. The 802.11b at low channel is the worst case and recorded in

the report.
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RADIATED EMISSION ABOVE 1GHZ

Frequency Emission Level Limits Margin Detector
(MHz) (dBpV/m) (dBpV/m) (dB) Type Comment
TX 11b 2412MHz
4824 48.74 74 -25.26 Pk Horizontal
4824 35.82 54 -18.18 AV Horizontal
7236 50.64 74 -23.36 pk Horizontal
7236 33.18 54 -20.82 AV Horizontal
4824 51.59 74 -22.41 Pk Vertical
4824 33.20 54 -20.8 AV Vertical
7236 48.76 74 -25.24 Pk Vertical
7236 38.28 54 -15.72 AV Vertical
TX 11b 2437MHz
4874 49.49 74 -24.51 Pk Horizontal
4874 31.89 54 -22.11 AV Horizontal
7311 46.71 74 -27.29 Pk Horizontal
7311 33.44 54 -20.56 AV Horizontal
4874 50.53 74 -23.47 Pk Vertical
4874 38.81 54 -15.19 AV Vertical
7311 46.23 74 -27.77 Pk Vertical
7311 37.95 54 -16.05 AV Vertical
TX 11b 2462MHz
4924 49.27 74 -24.73 Pk Horizontal
4924 31.69 54 -22.31 AV Horizontal
7386 47.15 74 -26.85 Pk Horizontal
7386 33.05 54 -20.95 AV Horizontal
4924 50.98 74 -23.02 Pk Vertical
4924 38.23 54 -15.77 AV Vertical
7386 46.37 74 -27.63 Pk Vertical
7386 37.46 54 -16.54 AV Vertical

RESULT: PASS
Note:

1. Margin = Emission Level - Limit
2.1GHz-25GHz(All test modes had been pre-tested. The 802.11b mode is the worst case and recorded

in the report. No recording in the test report at least have 20dB margin).
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12. BAND EDGE EMISSION
12.1. MEASUREMENT PROCEDURE
1)Radiated restricted band edge measurements
The radiated restricted band edge measurements are measured with an EMI test receiver connected to the
receive antenna while the EUT is transmitting
2)Conducted Emissions at the bang edge
a)The transmitter output was connected to the spectrum analyzer
b)Set RBW=1MHz,VBW=3MHz
c)Suitable frequency span including 100kHz bandwidth from band edge
12.2. TEST SET-UP

Radiated same as 11.2

Note:
1. Factor=Antenna Factor + Cable loss - Amplifier gain. Field Strength=Factor + Reading level

2. The factor had been edited in the “Input Correction” of the Spectrum Analyzer. So the Amplitude of test
plots is equal to Reading level plus the Factor in dB. Use the A dB(uV) to represent the Amplitude. Use
the F dB(uV/m) to represent the Field Strength. So A=F.

‘ Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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12.3. TEST RESULT

EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1
Test Mode Antenna Horizontal
2412MHZ
PK

[ R e ) — e

Marker 1 2.413230000000 GHz Avg Type- Log-Par
Avg Hela » 100008

" ahsien 3008

Ref 116.99 dByVim

ﬁsrari 237000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz

2A13 230 GMz | 101592 dBwYrm |
2300000 Gz 50474 dBulim,

AV

oot fynes s Sever - S 4 -l

Marker 1 2413065000000 GHz Avg Type RMS
Avg Hele » 100008

" ahsien 3008

Ref 116.99 dByVim

ismt"l 237000 GHz Stop 242500 GHz
#Res BW 1.0 MHz

ZA13 065 Gya
2,290 100 Grix

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1 .
Test Mode 2412MHZ Antenna Vertical
PK

Vet fyviesss Sepeer st S0

Marker 1 2.413285000000 GH Avg Type- Log-Par
v Trig: Free Run Avg Hela = 100000

Ahtten 308

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

241) 285 GHz | 190216 dBu¥Y/m
230000 GHe ! 48935 dBuYm.

AV

Vet fyviesss Sepeer st S0

Marker 1 2.413175000000 GHz Avg Type RMS
N § et Trig: Free Run Avg Held = 100000

FGabr L MAlten 3068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

#7240 dBu¥'m
L ALB10 dBVm

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1 .
Test Mode 2462MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.463250000000 GHz Avg Type- Log-Par
R Toe Trig: Fres Run Avg Hebs » 100100

" adnen 2068

Rof 116.99 dBpVim

.l

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2460 23 GMz| 192 583 dBuY)m
240560 GHel 4518 dBu¥im

AV

Vet fyviesss Sepeer st S0

Marker 1 2.463100000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

Rof 116.99 dBpVim

¢

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2463 19 GHz| _ 99.778 dBuV)m
2AR5 60 Grial 31679 dBuvim

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802 Ibiwit ssta ratei] Antenna Vertical
2462MHZ
PK

Fomopt tywien s Seguer e S4

Marker 1 2463200000000 GHz Avg Type- Log-Par
R Avg Hela » 100008

" ahsien 3008

Ref 116.99 dByVim
'

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts

2463 29 GMz| 191 583 dBuY)m
AR5 50 Gral  ASA2S dBuYm

AV

Fomopt tywien s Seguer e S4

Aeg Type: RMS

Marker 1 2.463150000000 G
. Trig: Free Run Avg Held = 100000

U Adtian 3 o8

Ref 116.99 dByVim

)

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2453 15 GHz| 97748 aBu¥m
AR5 60 Gral 35062 dBuVim

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .
Test Mode 2412MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.410205000000 GH Avg Type- Log-Par
g Trig: Free Run AvgHeld » 100000

Ahtten 308

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2410 295 GMz | 192 B3O dBuY/m
230000 GHe | 26281 dBuYim.

AV

Vet fyviesss Sepeer st S0

Marker 1 2.410645000000 GHz Avg Type RMS
N § et Trig: Free Run Avg Held = 100000

FGabr L MAlten 3068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

24810645 GHz | 4283 dBuYm
2300000 GHe ! 42535 dBuYm.

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .
Test Mode 2412MHZ Antenna Vertical
PK

Vet fyviesss Sepeer st S0

Marker 1 2.413285000000 GH Avg Type- Log-Par
v Trig: Free Run Avg Hela = 100000

Ahtten 308

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2417 285 GHz | 190 083 g8y m
2300 000 GHe | 52080 dBuim

AV

Vet fyviesss Sepeer st S0

Marker 1 2.413120000000 GHz Avg Type RMS
N § et Trig: Free Run Avg Held = 100000

FGabr L MAlten 3068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2413120 GHz | $23%1 daBu¥'m
2390 000 GHe | 40.048 dBuim

RESULT: PASS
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .
Test Mode 2462MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.463150000000 GHz Avg Type- Log-Par
R Toe Trig: Fres Run Avg Hebs » 100100

" adnen 2068
Rof 116.99 dBpVim
’

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2460 15 GMz| 192910 dBu¥'m
2405 60 Grel 58558 dBuim

AV

Vet fyviesss Sepeer st S0

Marker 1 2480750000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

Rof 116.99 dBpVim

N

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2450 T3 GHz| 99255 daBuYm
2405 60 Grel  AT.330 dBu¥im

RESULT: PASS
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RESULT: PASS

EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11g with data rate 6 Antenna Vertical
2462MHZ
PK

Fomopt tywien s Seguer e S4

Marker 1 2464150000000 GHz Avg Type- Log-Par
R Avg Hela » 100008

" ahsien 3008

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts

2464 15 GHz| 191.380 dBuY)m
240560 Griel _ 20.0%8 dBuYm

AV

Fomopt tywien s Seguer e S4

Marker 1 2.463050000000 G Avg Type RMS
¥ Trig: Free Run Avg Hela = 100000

U Adtian 3 o8

Ref 116.99 dByVim

|

‘

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz* Sweep 1.000 ms (1001 pts

245305 GHz| 2846 dBuYm
AR5 50 Gl AAALS dBuYm
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2412MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.413725000000 GHz Avg Type- Log-Par
R Toe Trig: Fres Run Avg Heba » 100100

" adnen 2068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2413 725 GHz | 191689 dBuvY)m
2300000 GHe ! 29 347 dBuvim.

AV

Vet fyviesss Sepeer st S0

Marker 1 2410755000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

#3316 dBuv/m
L AL dBuYim

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




®
A\GC Report No.:AGC00677200302FE04
Page 53 of 66

EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2412MHZ Antenna Vertical
PK

Vet fyviesss Sepeer st S0

Marker 1 2.412285000000 GHz Avg Type- Log-Par
R Toe Trig: Fres Run Avg Heba » 100100

" adnen 2068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

24812295 GHz | 99645 dBu¥Ym
2300000 GHe | 55888 dBuym.

AV

Vet fyviesss Sepeer st S0

Marker 1 2.413120000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 242500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2413120 GHz | #1.239 dBu¥)m
2300000 GHe | 30973 dBuim

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2462MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.461000000000 GHz Avg Type- Log-Par
R Toe Trig: Fres Run Avg Hebs » 100100

" adnen 2068
Rof 116.99 dBpVim
1
¢

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

245100 GHz| 1925674 aBu¥m
2405 60 GHal 20352 dBu¥im

AV

Vet fyviesss Sepeer st S0

Marker 1 2463250000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

Rof 116.99 dBpVim

4 1

IStart 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

245323 GHz | W BRG aBuYm
240550 Gzl AS5%1 dBu¥im

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n 20 with data rate 6.5 Y. Vertical
2462MHZ
PK

Fomopt tywien s Seguer e S4

Marker 1 2462850000000 GHz Avg Type- Log-Par
R Avg Hela » 100008

" ahsien 3008

Ref 116.99 dByVim
K

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts

ZA52 B3 GHz| 190611 aBu¥m
ARS8 el 50374 dBuYim

AV

Fomopt tywien s Seguer e S4

Marker 1 2.463050000000 G Avg Type RMS
¥ Trig: Free Run Avg Hela = 100000

U Adtian 3 o8

Ref 116.99 dByVim

1

¢

:SW"I 245000 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2463 0% GMz | $2.2%1 dBuVm
AR5 60 GHral A4S dBuV/m

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40 with data rate 13.5 .
Test Mode 2429MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2.417250000000 GHz Avg Type- Log-Par
TNt e 11 Free Run Avg Hela » 100008
Adtien 3008

IStart 2.37000 GHz Stop 244500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

ZAIT 250 Gz | BR7T7 dieYrm

2390000 (x| 88525 dBuim,
2ISEECHy . TO.506 dBaVIm,

Vet fyviesss Sepeer st S0

Marker 1 2.419650000000 GHz Avg Type RMS
o g Free Run Avg Held » 100000
Adtien 3008

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 244500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

ZATR 650 Gz | 9928 dBwYrm |
2200000 Gz . 50404 dBalim|

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40 with data rate 13.5 .
Test Mode 2429MHZ Antenna Vertical
PK

Vet fyviesss Sepeer st S0
Avg Type Log-Par

Trig: Free Run Avg Hela = 100000
Ahtten 308

IStart 2.37000 GHz Stop 244500 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

2430675 GHz | $8.1)8 daBu¥'m
2300000 GHe | £1.686 BV
28 626 OHz | $8.909 dBuYm

AV

Vet fyviesss Sepeer st S0

Marker 1 2.424075000000 GHz Avg Type RMS
N § et Trig: Free Run Avg Held = 100000

FGabr L MAlten 3068

Rof 116.99 dBpVim

IStart 2.37000 GHz Stop 244500 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2438075 GHz | 38948 daBu¥'m
2390 000 GHe | 48571 dBu¥im

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40with data rate 13.5 .
Test Mode 2452MHZ Antenna Horizontal
PK

Vet fyviesss Sepeer st S0

Marker 1 2457700000000 GHz Avg Type- Log-Par
o Trig: Eree Run AvgHela » 100808

Ahtten 308

Rof 116.99 dBpVim

IStart 242500 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pts

ZAST T80 GHz | 98 B70 dBu¥'m
AR5 500 CHe | $9.047 dBu¥im.

AV

Vet fyviesss Sepeer st S0

Marker 1 2.458375000000 GHz Avg Type RMS
Trig: Free Run Avg Held » 100000

" adnen 2068

IStart 242500 GHz Stop 2.50000 GHz
#Res BW 1.0 MHz #VEBW 1.0 MHz* Sweep 1.000 ms (1001 pts

$9.931 dBu¥V/m
L 20748 dBuNm

RESULT: PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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2452MHZ

EUT Smart Phone Model Name N4+
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n 40 with data rate 13.5 Y. Vertical

RESULT: PASS

PK

Fomopt tywien s Seguer e S4

Marker 1 2.457400000000 GHz

Avg Type LogPwr
- AvgHola 100000
Adtian 3 o8

Ref 116.99 dByVim

IStart 242500 GHz
#Res BW 1.0 MHz

Stop 2.50000 GHz

#VBW 1.0 MHz Sweep 1.000 ms (1001 pts

ZAST 820 GMz | _ $7.0%1 dBuv)m
2483500 GHe | ST.000 dBuv/m

AV

Fomopt tywien s Seguer e S4

IStart 242500 GHz
#Res BW 1.0 MHz

Avg Type RMS
Trig: Free Run Avg Held = 100000

Adtian 3 o8

Stop 2.50000 GHz

#VBW 1.0 MHz* Sweep 1.000 ms (1001 pts

2A34 475 GHz | 87 963 dBuYm
243500 CHe | 48117 dBuvim

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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13. FCC LINE CONDUCTED EMISSION TEST
13.1. LIMITS OF LINE CONDUCTED EMISSION TEST

Maximum RF Line Voltage
Frequency
Q.P.(dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:
1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

13.2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST

EUT & Support

\ | a0cm =80cm WI
4DCm A -
| E
)
oy

aokm LISN

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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13.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a Smart Phoneop system, a wooden table with a height of 0.8 meters is used
and is placed on the ground plane as per ANSI C63.10 (see Test Facility for the dimensions of the ground
plane used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a
3-12 mm non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.10.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10.

All support equipments received AC120V/60Hz power from a LISN, if any.

The EUT received charging voltage by adapter which received 120V/60Hzpower by a LISN..

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a
50 ohm load and Line 2 connected to the Analyzer / Receiver.

7. Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

9. The test mode(s) were scanned during the preliminary test.

o AR W N

©

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

y pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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13.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

2. Ascan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used
to calculate the emission level and compare reading to the applicable limit. If EUT emission level was
less —2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

3. The test data of the worst case condition(s) was reported on the Summary Data page.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
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13.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST
LINE CONDUCTED EMISSION TEST LINE 1-L

Level [dBpV]
T pm e m o s e e e e e

!
I 1 | ] I I
ey — [ P S S Sy
| | L N Emd

: ! |
T R i 170 | | ) I  Fica Gl | | il
I | I [} | | ' | ' I | e Y | U
-10 1 1 1 L ] 1 1 1 1 1 1 ] L ] 1 1 1 i 1 ]
150k 300k 400k 600k 800k 1M 2M 3M 4M 5M 6M  8M 10M 20M  30M
Frequency [Hz]
% x 2MES agc_fin
MEASUREMENT RESULT: "agc_ fin"
2020/4/17 14:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpV dB dBpV dB
0.314000 30.10 E133 60 29.8 QP Ll FLO
0.362000 37.20 E133 59 21.5 QP Ll FLO
0.678000 29.60 E133 56 26.4 QP Ll FLO
1.066000 31.70 t133 56 24.3 QP Ll FLO
2.226000 28.40 11.3 56 27.6 QP Ll FLO
3.802000 30.20 11.4 56 25.8 QP Ll FLO
MEASUREMENT RESULT: "agq_finZ"
2020/4/17 14:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBpVv dB
0.314000 20.40 11.3 50 29.5 AV L1 FLO
0.362000 15.10 11.3 49 33.6 AV L1 FLO
0.678000 22.10 11.3 46 23.9 AV L1 FLO
1.066000 20.30 11.3 46 25.7 AV L1l FLO
2.226000 15.60 11.3 46 30.4 AV L1l FLO
3.806000 16.80 11.4 46 29.2 AV Ll FLO

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
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Line Conducted Emission Test Line 2-N

Level [dBpV]
70

3.

cmececdecadacbodododol e da e
| ]
'

e

Frequency [Hz]
x x xMES agc_fin
MEASUREMENT RESULT: "agtaifin"
2020/4/17 14:19
Frequency Level fTransd Limit Margin Detector Line PE
MHz dspVv ds dBpv ds
0.2%0000 29.70 11,3 61 30.8 QP N FLO
0.366000 36.10 11.3 59 22.5 QP N FLO
0.410000 31.40 11.3 58 26.2 QP N FLO
0.682000 29.30 11.3 56 26.7 QP N FLO
0.926000 25.60 11.3 56 30.4 QP N FLO
3.730000 24.70 11.4 56 31.3 QP N FLO
MEASUREMENT RESULT: "agq_finZ"
2020/4/17 14:19
Freguency Level fTransd Limit Margin Detector Line PE
MHz dspVv ds dBpv ds
0.2%0000 18.60 11.3 51 31.9 av N FLO
0.366000 24.00 11.3 435 24.6 AV N FLO
0.410000 20.00 11.3 48 27.6 AV N FLO
0.682000 17.90 11.3 46 28.1 AV N FLO
0.926000 14.60 11.3 46 31.4 av N FLO
3.730000 12.40 11.4 46 33.6 AV N FLO

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
LINE CONDUCTED EMISSION TEST SETUP

RADIATED EMISSION TEST SETUP

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
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RADIATED EMISSION ABOVE 1G TEST SETUP

----END OF REPORT----
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